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Sound Absorption Coefficient according to EN 1SO 354:2003
Laboratory measurements

Applicant: ARTFAZIUM — ENGINEERING UNIPESSOAL Lda. Date of test: July 29th, 2.015.
Test specimen: Verona Absorber panels of 595x595mm. See details in the report.
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22,5 °C, 62%, 955 mbar
Room with test specimen:
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Reverberation room volume: 209,6 m>
Reverberation room area: 211,8 m?
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Weighted according to EN 1SO 11654:1997 tecnalla ’
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Date of report: September 7%, 2.015.
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This document is a copy in PDF of the original Report, for request of our client.




